PARTS LIST FOR AG5109M-A1

Farts for 5" Whee! Parts for 4" Wheel
r__g__w

92—

s
i
108 ——
112
114
ITEM NO. [PART NO. DESCRIPTION ITEM NO. [PART NO. DESCRIPTION
1 351-0776 Handle (Lever Type) 55 351-0828 Washer (M8)
2 351-0777 Valve Bushing 56 351-0829 Spring Washer (S8)
3 351-0778 Air Lnler Bushing 57 351-0830 Snep Ring (56)
4 351-0779 Filter 59 351-0831 Exhaust Stack
5 351-0780 Valve Body Connector 61 351-0832 Head Screw (M5*35)
6 351-0781 Valve Body Nut 66 351-0833 0-Ring (24.2*2)
7 351-0782 Safety Pin 67 351-0834 Governor Valve
8 351-0783 Valve Lever 68 351-0835 Governor Cage
9 351-0784 Valve 69 351-0836 Governor Spindle
10 351-0785 Roll Pin {3.5*20) 70 351-0837 Governor Weight
11 351-0786 Cong Spring (10*16*16) 71 351-0838 Roll Pin (3*18)
12 351-0787 Snap Ring (R18) 72 351-0839 Adiusting Spacer (12*8*t)
13 351-0788 O-Ring (7*2) 73 351-0840 Pin (2.5*5)
14 351-0789 O-Ring (13.6*1.5) 74 351-0841 Spacer (12*8.6*1.5)
15 351-0790 Spring (6*18) 75 351-0842 4"Sering Spring (11.5*11)
16 351-0791 Valve Body 76 351-0843 5"Sering Spring (11.5*12)
17 351-0792 Valve Body Connector 78 351-0844 Wheel Holder Flange
18 351-0793 Valve 79 351-0845 Wheel Guard
19 351-0794 Valve Handle 80 351-0846 Head Bolt (M5*18)
20 351-0795 Valve Bushing 81 351-0847 Nut (M5)
21 351-0796 Valve Body Nut 82 351-0848 Spring Washer (S5)
22 351-0797 Band 83 351-0849 Snap Ring (16*1)
23 351-0798 Filter 84 351-0850 Wheel Spindle (M8*1.25P)(4")
24 351-0799 Pin (3*6) 85 351-0851 Wheel Nut Flange (5/8")(4")




25 351-0800 Roll Pin (4*11) 86 351-0852 Hex Bolt (M8*18)

26 351-0801 Spring (18*25) 87 351-0853 Snap Ring (R14)

27 351-0802 Spring (34*20) 88 351-0854 Wheel Spindle (3/81*24UNF)(4")

28 351-0803 O-Ring (13.6*1.6) 89 351-0855 Wheel Nut Flange (3/81*24UNF)(4")
29 351-0804 Caring 90 351-0856 Wheel Holder Flange

30 351-0805 Rear Plate Spacer 91 351-0857 Wheel Guang

31 351-0806 Rear Plate 92 351-0858 Head Bolt (M5*18)

32 351-0807 Cylider 93 351-0859 Nut (M5)

33 351-0808 Rotor 94 351-0860 Spring Washer (S5)

34 351-0809 Vane 95 351-0861 Snap Ring (16*1)

35 351-0810 Front Plate 96 351-0862 Wheel Springle (M8*1.25P)(5")

36 351-0811 Driving Gear 97 351-0863 Wheel Nut Flange (7/8")

37 351-0812 Driven Gear 98 351-0864 Hex Bolt (M8*18)

38 351-0813 Casing Rear Cover 99 351-0865 Snap Ring (R14)

39 351-0814 Casing Front Cover 100 351-0866 Wheel Spindle (3/8"*24UNF)(5")

40 351-0815 Heli Sert (8*1D) 101 351-0867 Wheel Nut Flange (3/8"*34UNF)(5")
41 351-0816 Plug (1/8"PT) 102 351-0868 Shanner (19*4*20)

42 351-0817 Roll Pin (3*10) 103 351-0869 Allen Wrench (6mm)

43 351-0818 Key (3*8) 106 351-0870 Wheel Holder Flange

44 351-0819 Spacer (35*%31*0.5) 107 351-0871 Wheel Spindle (5/8"*11UNC)(5")

46 351-0820 Adiusting Spacer {35*31*t) 108 351-0872 Wheel Nut Flange (5/8"*11UNC)(5")
48 351-0821 Snap Ring (30*1) 109 351-0873 Spanner (6*30*17)

49 351-0822 Bearing (6062Z) 110 351-0874 Wheel Holder Flange(M14*2.0)

50 351-0823 Bearing (629Z7) 111 351-0875 Wheel Spindle (M14*2.0)(5")

51 351-0824 Bearing (620272) 112 351-0876 Wheel Nut Flange (M14*2.0)(5")

52 351-0825 O-Ring (39.6*2) 113 351-0877 Wheel Holder Flange(M14*2.0)

53 351-0826 Felt Ring (22*32*4) 114 1351-0878 Wheel Spindie (M14*1.5)(5")

54 351-0827 Dead Haddle 115 351-0879 Wheel Nut Flange (M14*1.5)(5")




